
Everdigm ED-100 2014-06-25

No Crawler Drill Drfter Part Number Part Name Q'ty Unit Price Remarks

ED-100 AD100-0005 DRIFTER ASSY

1 ED-100 AD100-0006 CYLINDER SUB ASSY 1

2 ED-100 D1009802 VALVE BODY ASSY 1

3 ED-100 D1009803 COVER BUSHING ASSY 1

4 ED-100 D1009804 COVER SUB ASSY 1

5 ED-100 D1009805 ROTATION BODY ASSY 1

6 ED-100 D1009806 MOTOR SUB ASSY 1

7 ED-100 D1209902 ACCUMULATOR ASSY (HP) 1

8 ED-100 D1209903 ACCUMULATOR ASSY (LP) 1

9 ED-100 D1006001 CHUCK END NUT 4

10 ED-100 D1006002 COVER NUT 4

11 ED-100 D1006004 SIDE ROD 4

12 ED-100 D1006003 COVER WASHER 4

13 * ED-100 D1000601 SIDE ROD KIT 4 Incl. 9 - 12

ED-100 45087900 Side Rod 4

ED-100 45088000 Side Rod Nut 4

ED-100 45088600 Side Rod Nut 4

※ The part number on No. 13 represents chuck end nut, cover nut, cover washer and side rod.

14 * ED-100 D5503000 SEAL KIT 1

ED-100 55030000 Seal Kit 1 0.2

※ The part number on No. 14 represents DUST SEAL, U-PACKING, O-RING and STEP SEAL.

ED-100 AD100-0006 SUBCOMPONENTS OF CYLINDER

1 ED-100 D1001001 CYLINDER 1

2 ED-100 DF1A02100 DUST SEAL 1 DSI 60 x 68 x 5 x 6.5

3 ED-100 DF5A01300 U-PACKING 1 DSI 60 x 70 x 6

4 ED-100 A061-0034 PLUG 5 PF 1/4

5 ED-100 S2205461 HEX SOCKET HEAD BOLT 1 M6 x 1.0 x L40

6 ED-100 S2204861 HEX SOCKET HEAD BOLT 1 M6 x 1.0 x L20

7 ED-100 S8010351 O-RING 4 G35-STATIC

8 ED-100 D45087800 COVER 1

9 ED-100 2181-1116D001 PLUG 2 PT 1/8"

10 ED-100 S5110712 SPRING WASHER 8 M12

11 ED-100 S2215361 HEX SOCKET HEAD BOLT 4 M12 x 1.75 x L35

12 ED-100 A061-0003 PLUG 2 PF 1/2

13 ED-100 D45087600 PISTON 1

14 ED-100 A016-0001D001 HELI COIL 8 M20 x 1.5 x 1.5D

15 ED-100 AD100-0004 PLANGE 1

16 ED-100 S2215761 HEX SOCKET HEAD BOLT 4 M12 x 1.75 x L55

17 ED-100 D45088900 PACKING 2 Φ10-T1

18 ED-100 S8000181 O-RING 2

19 ED-100 2181-1116D001 PLUG 2 PT1/8"

Everdigm ED-100 Drifter Parts

Driven by our values :

Honesty, Integrity, Accountability, Quality and Service Excellence!!!!

ERG Korea CO., Ltd. 1 / 4

ww
w.
Dr
illin
g.K
r



No Crawler Drill Drfter Part Number Part Name Q'ty Unit Price Remarks

20 ED-100 S8000111 O-RING 5

ED-100 D1009802 VALVE BODY ASSY

1 ED-100 D44035600 VALVE BODY 1

ED-100 45035600 Valve Body 1

2 ED-100 D44035400 CAP-L.H 1 Φ28.8-L31

3 ED-100 S8010351 O-RING 1 G35-STATIC

4 ED-100 2181-1116D002 PLUG 6 PT1/4"-L10

5 ED-100 D44035800 CAP -R.H 1

6 ED-100 D44035700 PIN 1 Φ12-L27.5

7 ED-100 D10A07200 PLUG 1

8 ED-100 S5100812 SPRING WASHER 8 M14

9 ED-100 S0162761 HEX BOLT 8 M14 x 2.0 x L40

10 ED-100 D44035500 VALVE 1 Φ30 x Φ28.8-L105

11 ED-100 S8010301 O-RING 4 G30-STATIC

12 ED-100 A015-00030D020 DISK LOCK WASHER 4 D30.7 x D2 x T3.41

13 ED-100 A011-0013 BOLT 4 M20 x 1.5 x L110

ED-100 D1009803 COVER BUSHING ASSY

1 ED-100 D45088100 COVER BUSHING 1 Φ80-L107

2 ED-100 D44035200 STEP SEAL 2

3 ED-100 S8010751 O-RING 2 G75-STATIC

ED-100 D1009804 COVER SUB ASSY

1 ED-100 D45088200 COVER 1

2 ED-100 D21032400 TUBE GASKET 1 Φ26.8-L16

3 ED-100 D40186500 TUBE WASHER 1 Φ26.5-L10

4 ED-100 D40186600 BLOW TUBE 1

5 ED-100 A062-0101 ADAPTER 1 PF1" -PF1"

6 ED-100 S8000291 O-RING 1 P29

ED-100 D1009805 ROTATION BODY ASSY

1 ED-100 D45086800 CHUCK END 1

2 ED-100 D45086700 CAP 1

3 ED-100 D45086600 BUSHING 1 Φ66-L55

ED-100 45086600 Bushing 1 1kg

4 ED-100 D45086900 SPLINE CHUCK 1

5 ED-100 D45089700 SHANK ADAPTER 1 T45

ED-100 45089700 Shank Rod  T-45 1 9kg

  ED-100 D45086500 SHANK ADAPTER T38

6 ED-100 D45087100 LINER(LARGE) 1 D130 x L50

ED-100 45087100 Liner ( Large ) 1

7 ED-100 D45087000 CHUCK DRIVE BUSHING 1

8 ED-100 AD100-0003 CHUCK DRIVE 1

9 ED-100 D1121055 BEARING 2 NSK #6209

10 ED-100 D45088700 ROTATION BODY 1

11 ED-100 S5110712 SPRING WASHER 2 M12

Driven by our values :

Honesty, Integrity, Accountability, Quality and Service Excellence!!!!

ERG Korea CO., Ltd. 2 / 4

ww
w.
Dr
illin
g.K
r



No Crawler Drill Drfter Part Number Part Name Q'ty Unit Price Remarks

12 ED-100 S2215461 HEX SOCKET HEAD BOLT 2 M12 x 1.75 x L40

13 ED-100 D45087300 DRIVER GEAR 1

14 ED-100 D45087400 LINER (SMALL) 1 Φ125-L40

ED-100 45087400 Liner ( Small ) 1

15 ED-100 AD100-0002 THRUST PLATE 1

ED-100 45087500 Thrust Plate 1

16 ED-100 D45088300 CAP BOLT 2

ED-100 45088300 Cap Bolt 2

17 ED-100 D45088400 CAP NUT 2

18 ED-100 D45088500 CAP NUT 2

ED-100 45088400 Cap Nut

ED-100 45088500 Cap Nut

19 ED-100 D21032500 RUBBER SEAL 1

20 ED-100 2181-1116D002 PLUG 2

21 ED-100 D1005001 BUSH 1

For T45

1 ED-100 D-59021600 EX ROD 1 T45 X L3660mm

ED-100 D-59021900 EX ROD 1 T45 X L3060mm

ED-100 D-41140410 MF ROD 1 T45 X L3660mm

2 ED-100 D-45026000 SLEEVE 1 T45

3 ED-100 D-59023000 BIT, BUTTON 1 Ø 76(T45)

ED-100 D-59032510 BIT, BUTTON 1 Ø 89(T45)

ED-100 D-59025200 BIT, BUTTON 1 Ø 102(T45)

For T38

1 ED-100 D-45019800 EX ROD 1 T38 X L3050mm

ED-100 D-41000001 MF ROD 1 T38 X L3050mm

ED-100 D-41000003 MF ROD 1 T38 X L3660mm

2 ED-100 D-59021400 SLEEVE 1 T38

3 ED-100 D-59031500 BIT, BUTTON 1 Ø 76(T38)

ED-100 D-59031400 BIT, BUTTON 1 Ø 89(T38)

ED-100 D-59001942 BIT, BUTTON 1 Ø 105(T38)

ED-100 D1009806 MOTOR SUB ASSY

1 ED-100 D52001000 ORBIT MOTOR 1 SEHYCO2 -200

2 ED-100 D42049800 FLANGE 1 PT 1/2"

3 ED-100 S8000241 O-RING 2 P24

4 ED-100 D1006006 BOLT 2 PF 1/2" -L52

5 ED-100 S8000181 O-RING 2 P18

6 ED-100 AD100-0007 GASKET 1

7 ED-100 S5110712 SPRING WASHER 4 M12

8 ED-100 S2215461 HEX SOCKET HEAD BOLT 4 M12 x 1.75 x L40

ED-100 D1209902 ACCUMULATOR ASSY (HP)

1 ED-100 D59001001 ACCUMULATOR SHELL 1

2 ED-100 D59001003 DIAPHRAGM 1 Φ114-L24

2pcs 1set 2

Driven by our values :

Honesty, Integrity, Accountability, Quality and Service Excellence!!!!

ERG Korea CO., Ltd. 3 / 4

ww
w.
Dr
illin
g.K
r



No Crawler Drill Drfter Part Number Part Name Q'ty Unit Price Remarks

ED-100 59001103 Diaphragm 1 0.03

ED-100 59001002 Diaphragm 1 0.04

3 ED-100 D59001002 SHELL 1 M120 x 2.0 x L71

4 ED-100 D91110510 SCREW 1 M8 x 1.25 -L12

5 ED-100 D59001104 CAP 1 Φ42-L20

6 ED-100 S8000291 O-RING 1 P29

7 ED-100 A015-0003D020 DISK LOCK WASHER 4 D30.7 x D21.4 x T3

8 ED-100 A011-0013 BOLT 4 M20 x 1.5 - L110

9 ED-100 S8010751 O-RING 1 G75

10 ED-100 D-26032100 U-SEAL 1 M8

ED-100 D1209903 ACCUMULATOR ASSY (LP)

1 ED-100 D59001101 ACCUMULATOR SHELL 1

2 ED-100 D59001103 DIAPHRAGM 1

3 ED-100 D59001102 SHELL 1 M80 x 1.5 - L50

4 ED-100 D91110510 SCREW 1 M8 x 1.25 - L12

5 ED-100 D59001104 CAP 1 Φ42-L20

6 ED-100 S8000291 O-RING 1 P29

7 ED-100 S8010551 O-RING 1 G55-STATIC

8 ED-100 S8080552 BACKUP RING 1 G55-SPIRAL

9 ED-100 S2219361 HEX SOCKET HEAD BOLT 4 M14 x 2.0 x L85

10 ED-100 D-26032100 U-SEAL 1 M8

Driven by our values :

Honesty, Integrity, Accountability, Quality and Service Excellence!!!!

ERG Korea CO., Ltd. 4 / 4

ww
w.
Dr
illin
g.K
r


